
REFERENCES

Agamuthu, p. Palm Oil Mill Effluent-Treatment and Utilization, in Waste Treatment 
Plants. Eds by Sastry, C.A., Hashim, M.A. and Agamuthu, p, john Wiley & Sons 
(Asia) Pte Ltd.: 338-360. 1995.

Ahmad, A.L., Ismail, ร., Ibrahim, N. and Bhatia, ร. Removal o f Suspended Solids and 
Residual oil from Palm Oil Mill Effluent. J Chem Technol Biotechnol, 78 (2003) : 
971-978.

Ahmad, A.L., Ismail, ร., Ibrahim, N. and Bhatia, ร. Water Recycling from Palm Oil Mill 
Effluent (POME) Using Membrane Technology. Desalination. 157 (2003) : 87-95.

Allenby, B.R. Industrial Ecology: Policy Framework and Implementation. New Jersy: Prentice 
Hall, 1999.

Allenby, B.R. and Graedel, T.E. Industrial Ecology, Prentice Hall, New Jersey, 1995.
[...]
Yeoh, B.G. A Technical and Economic Analysis of Heat and Power Generation from 
Biomethanation of Palm Oil mill Effluent, Available in :
http//www.cogen3.net/doc/countrvinfo/Malaysia/TechnicalEconomicAnalvsisCH 
PPalmE [2004, November 3].

http://www.unepie.org/pc/cp/understanding
http://www.emcenter.corn/unepweb/policy/thailand/constraints.htm
http://www.cogen3.net/doc/countrvinfo/Malaysia/TechnicalEconomicAnalvsisCH


162

Yusof, B. Palm Oil and Its Global Supply and Demand Prospect, Malaysia Palm Oil 
Broad : 1-10. 2001.

Zuur, K. Sustainability through Environmental Technology: A Case Study on 
Malaysia/ Thai Palm Oil Industry. MSc. Thesis, Wageningen University, 2004.



APPENDIX A



164

APPENDIX A-l 
FACTORY B

Introduction to the company
Factory B was established in 1993. Factory B is a medium sized CPO company 

with 70 employees. This factory is situated at the west of a city that far from community 
space of 160,000 square meters. Production capacity of the factory is 60 ton/hour. The 
maximum production capacity is 1,400 ton/day. The average production capacity is 960 
ton/day. In 2002, the factory produced 42,500 tons crude palm oil and 8,000 tons palm 
kernel nut from 250,000 tons fresh fruit brunch.
Inputs

Almost all fresh fruit bunches, raw material, is purchased from palm fruit 
suppliers, only the rest 5% is from their own plantation area. The production process of 
factory B is not different from factory A. Raw water from Tapee river nearby the factory 
is treated by alum and polymer before supply to the production process. In 2002, they 
consumed 250,000 m3 of raw water and an energy amount of 3,360,000 kw. The 
electricity used in this mill is obtained from 2 sources, from a turbine generator in the 
factory and purchase from government supplier. The electricity generated in the factory is 
about 80% of total electricity consumption.
Production Technology

Crude palm oil production process of factory B is briefly described in Figure 
A1.1. The factory employs a modified oil clarification process, consisted of a settling tank 
followed by a decanter (three-phase centrifuge) and then a separator (two-phase 
centrifuge) is used to separate oil and suspended solids from wastewater.

This factory has installed a water tube boiler with a capacity of 20 tons steam per 
hour. Steam from the boiler is send to turbine for electricity generation. Steam from the 
turbine generation is supplied to various units of the production process. Autoclaves for 
sterilizing fresh fruit bunch are manually operated at a control temperature of 120-130°c, 
pressure 3-3.5 bar and settling time for 75 minute. After oil extraction, raw crude oil 
flows to a vibrating screen to separate large particles from crude oil. Then sand is 
separated from raw crude oil by a sand cyclone before the raw crude oil flows to a buffer 
tank and a clarification tank used for the separation of sludge and wastewater from crude 
oil,

Factory B has implemented many clean technology options. During the last seven 
years the following measures has been taken in that respect.

Installation of buffer tank to separate sludge from crude palm oil before this 
palm oil flows to the settling tank in order to enhance oil separation.

- Install 2 bunch stripper to enhance fruit separation from bunch stalk with the 
aim to reduce oil losses from empty fruit bunch.

- Recycling sterilized condensate to screw press and separator in order to reduce 
hot water use.



165

- Recycling sludge from vibrating screen to digestion tank.
Recovery of oil from wastewater using a decanter and a separator. Recovered 
oil is pumped to settling tank.

( ) Oil content

Mass balances in term of dry weight based on 1 ton of fresh fruit bunch (wet 
weight) flows can be expressed in Figure A1.2.

Figure A1.2 Mass balance in term of dry weight per ton FFB (factory B).



166

Liquid material and energy balance
Figure A 1.3 shows the volume balance for liquid material flow of the palm oil 

production of factory B. In this balance all liquid material including supplied water and 
generated wastewater are considered. Water consumption of factory B is amount 1 m3. 
About 50% of the supplied water becomes wastewater Wastewater from. Sterilizer which 
amounts to 0.12 m3 (12% of water consumption), is recycled in the production process.

Figure A1.3 Liquid material balance of factory B.

The energy required for the process is produced by a caogeneration system 
produces heat (steam) an electrical power. The fiber and shell generated in the process 
have high calorific value, are used as fuel is the boiler. Fuel, composed of fiber and shell 
in the ratio of 3:1, is send to the boiler in an amount of 113 kg/ton of fresh fruit bunch. 
The electricity generated is sufficient for the plant operation and other uses. Factory B 
consumes electricity about 10.5 kWh /ton of fresh fruit brunch. During the shutdown and 
the start up of mill, they are using electricity from Electricity Generation Authority of 
Thailand (EGAT). It is estimated that 4.21 kWh/ton FFB is purchased from outside. This 
mill has installed boiler capacity of 20 ton/hr. That can produce 410 kg/ton FFB steam. 
The energy balance is presented in Figureure A1.4. All supplied electricity and steam is 
consumed, no other energy sources were generated from the current production process. 
The total energy loss occurred in production process are 60% of total energy production.



167

Cost benefit analysis
The cost structure of a large crude palm oil of large extraction plant shows that the 

fixed cost including fuel/energy cost, labor cost, maintenance, interest and others is 2.3 
bath/kg CPO. The production cost per unit is 11.1 bath/kg CPO, higher than 10.1 Baht/kg 
CPO of factory A. This is due to production efficiency of factory A which is 0.5% higher 
than factory B. Factory A owns their oil palm plantation area and can get higher yield of 
FFB. The high-yield palm oil breed also increases a CPO production.

Figure A 1.4 Energy balance in production process of factory B.

Wastewater treatment plant
Wastewater generated from production process is pumped to a wastewater 

treatment plant (WWTP) that is located in the factory area. Wastewater is cool down and 
oil is separated from wastewater in oil trap sumps before going to WWTP. WWTP 
consists of 6 ponds with a total surface area of 63,000 m2. The first 3 ponds are anaerobic 
pond, pond 4 and pond 5 are oxidation ponds and the final pond is a maturation pond. 
Wastewater is kept in ponds without discharge. The characteristic of the wastewater in 
each pond is shown in table A1.1.
Table A l.l Shows characteristics of wastewater from production process and WWTP.
Sampling

point pH BODs
(mg/l)

COD
(mg/l) 1™ร ! , (mg/l)

TKN
(mg/l) (mg/l)

O&G
(mg/l)

Color
(pt.Co
unit)

Influent 4.83 59,650 74,304 39,033 60,440 126 13 6,860 18,000
Pond 3 8 . 1 2 3,650 6,192 5,000 14,680 479 32 2 2 2 9,800
Pond 4 8.52 288 3,578 1 , 1 2 0 12,510 126 13 44 9,100
Pond 5 8.42 172 2,890 527 11,225 176 1 2 6 4,900
Pond 6 8.34 36 605 89 1,917 25 6 ND 750



168

APPENDIX A-2 
FACTORY c

Introduction to the company
Company c  is a medium scale industry located at Krabi province, Southern 

Thailand. The mill was established in i984 and is located in an area of 82 rai (131,200 
m2). The total staff and workers, working in the company consist of 90 persons.

The mill is running with a capacity of 40 ton fresh fruit brunch / hr. The maximum 
production capacity is 1,000 ton fresh fruit bunch / day. Running hours of the mill is not 
constant throughout the year due to fluctuation in fruit availability. The mill is located 
very close to village (300m distance from the village). This mill does not own an oil palm 
plantation area, so they have to buy fresh fruit brunch from oil palm grower. The final 
product from this mill is crude palm oil and palm kernel. They sell this crude palm oil to 
refineries and palm kernel to other crude palm oil mill for produce palm kernel oil.
Input and products.

The raw materials need for the production process are fresh fruit bunch, alum, 
clay, coagulant aid, diesel oil, salt and electricity. An overview of raw material 
consumption and products are shown in table A2.1. The total energy consumption of all 
electric machine is about 11 kWh / ton fresh fruit brunch. About 93.1% of electricity used 
in production process is generated from turbine generator that reuses fiber as fuel in 
boiler. All fiber generated is feed to boiler (rate 10 ton / hr) to produce steam and 
generated electricity and also supply in factory.
Table A2.1 Raw materials, products and by-products of factory c

I t e m Q u a n t i t y  ( p e r  y e a r ) Q u a n t i t y  ( p e r  t o n  F F B )
Raw material
1. Fresh fruit bunch 200,000 ton -
2. Clay 210 ton 1.1 kg
3. Electricity demand 2,200,813 kWh 11.0 kWh
4. Diesel oil 108,800 L 0.5 L
Product
1. Crude palm oil 34,000 ton 170 kg
2. Palm kernel 12,500 ton 62.5 kg
By-product
1. Empty fruit brunch 46,000 ton 230 kg
2. Fiber 28,000 ton 140 kg
3. Shell 8,000 ton 40 kg

Production process
P ro d u c tio n  p ro c e ss  o f  fac to ry  c is s im ila r  to  fa c to ry  A  a n d  B e x c e p t th e  m a c h in e

u se d  fo r o il re c o v e ry  fro m  w a s te w a te r  in  th e  o il c la r if ic a tio n  s tep . T h is  m ill has in s ta lle d
an  in sta lls  o il trap  ta n k  to  re m o v e  o il from  w a s te w a te r  b e fo re  it g o es  to  th e  a n a e ro b ic



169

digestion tank to recover biogas. After the digestion tank it flows to anaerobic ponds. The 
shift to clean technology within 5 years can be illustrated as follows:

• Installation of 2° brunch stripper to enhance fruit separation from bunch stalk 
and increase oil yield.

• Installation 30-ton water tube boiler with cyclone for control particulate matter 
instead of using a wet scrubber.

• Construction of anaerobic digester tank to recover biogas from wastewater.
The flow diagram of the process with mass balances is shown in Figure A2.1

F F B  1000  kg

Steam 250

S te a m  0 0

CPO W W T P

Figure A2.1 Schematic flow diagram of the mill c ,  including also mass balances. 
( ) Oil content

Water usage and wastewater generation
Canal water is the source of process water. Clarification and filtration is necessary 

to use this water in the process. Alum and polymer are used as coagulation and flocculant 
in the clarifier. The water consumption of the mill is about 28 m3 / hr. or 1.1 m3 / ton 
fresh fruit bunch. Wastewater generation is amount to about 52.7% of water supply (0.58 
m3 / ton fresh fruit bunch). Table A2.2 shows the water usage in the production process of 
factory c .  This mill has installed only a decanter to recover oil from wastewater, so the 
water consumption in the production process is lower compared to factory A and B. 
There is no wastewater reuse/recycle in production process. Wastewater is pumped to an 
oil trap tank (retention time of 3 days) in order to remove oil from wastewater before this



170

is sent to a treatment plant. Table A2.3 and A2.4 show the characteristics of the 
wastewater generated from production step and from wastewater treatment plant.
Table A2.2 Water demand for crude palm oil production process of factory c.

P r o c e s s  s t r e a m F lo w  r a te  o f  w a t e r  c o n s u m p t io n
m 3/t o n  F F B m 3/d a y

Water for boiler (steam) 0.54 285
•  Sterilizer 0.25 132
•  Digester 0.09 48
•  Other (nut dryer,crude oil storage tank, hot 0 . 2 0 105water tank)
Water from cooling system in turbine is reused in 0.56 306
•  Screw press - -
•  Vibrating screen 0.004 2

•  Factory cleaning, clay bath 0.07 54
•  Other. 0.49 262
Water use in production process 0.64 341
Total water consumption 1.10 614
N o te : Production capacity is 530 ton/day

Table A2.3 Characteristics of wastewater from production process and wastewater 
treatment plant of factory c.

Source of 
wastewater pH b o d 5(mg/1) COD

(mg/1) (mg/1) (mg/1)
O&G
(mg/1)

Color
(pt.Co unit)

Sterilizer 5.26 46,350 66,048 20,067 55,300 5,910 7,400
Decanter 4.75 57,600 84,089 50,567 69,500 5,090 10,000
Sludge sump 4.85 8,262 30,270 5,840 119,890 16,270 3,500
Influent 4.76 52,300 79,808 38,833 63,930 3,600 8,500

Table A2.4 Characteristics of wastewater from wastewater treatment plant of factory c.
Sampling point pH b o d 5

(mg/1)
COD
(mg/1) (mg/1) (3 )

TKN
(mg/1) o i / l )

O&G
(mg/1)

Color
(pt.Co unit)

Influent 4.76 52,300 79,808 38,833 63,930 324 87 4,540 8,500
Pond 1 5.27 8,633 41,280 16,850 27,120 529 57 2,444 6,800
Pond 2 7.53 3,730 7,568 5,500 14,700 625 55 389 4,643
Pond 3 7.54 2 , 8 8 6 6,330 2,600 12,310 448 33 444 4,800
Pond 4 8.48 3,125 3,715 631 8,535 149 5 244 5,500
Pond 9 8.7 76 2,472 350 1 , 1 2 0 35 ND 1 0 1 890

Solid waste and by-product
One ton of fresh fruit bunch processing generates 230 kg empty fruit bunch, 140 

kg fiber, 40 kg shell 30 kg palm kernel 57 kg decanter cake and 17 kg ash. All fibers



171

generated is used as fuel in boiler. The solid waste handling methods in this factory are 
shown in Figure A2.2

Figure A2.2 Solids waste management in mill c
Material and energy balances

Figure A2.3 and A2.4 show the water balance and energy balance in the 
production process of factory c. The mill dose not apply a wastewater recycle and energy 
conservation options. Fiber generated in production process (130 kg/ton fresh fruit bunch) 
is reused as fuel in boiler. For one ton of fresh fruit bunch processing, 540 kg feed water 
boiler is pumped to generated steam 450 kg (215 °C), then steam is apply to turbine to 
generate electricity 20 kWh. Electricity used in boiler and in production process is about
5.8 and 10.6 kWh /ton fresh fruit bunch, respectively. About 18% of the electrical 
electrical power generated from turbine is loss during production process.

Total volume of Wastew ater 
0.58 m3

Figure A2.3 Water and wastewater balance of factory c .



172

Heat loss

Figure A2.4 Energy balance in production process of factory c.

Economic performance
From the data obtained from the study of Sricharoen ( 2002), an estimation can be 

made of the average total production cost per kg crude palm oil from raw material 
consum ption . The equations for estim ating  such F igure are as below :

TCp
Where:

TCp
Cp =

Pcpo

Cp X Pcpo X 1000 (kg/ton)
(1.8 + 8*8) X 34,000 X 1000 = 360 million Baht
Total production cost (Baht)
Production cost (Baht/ kg CPO)
Fixed cost (Baht/ kgCPO) + Raw material cost (Baht/ 
kgCPO)
CPO production (ton)

Fixed cost Transportation cost, fuel cost, labor cost, maintenance, 
overhead, interest and others. = 1.8 Baht

Raw material cost = Average FFB price X 100 / % CPO extraction
Actual sale = CPO production (ton) X CPO cost ( Baht/ kg CPO) X 1,000 

34,000 X 12 X 1,000 
408 million Baht



173

APPENDIX A-3 
FACTORY D

Introduction to the company
Factory D has one of the highest productions of CPO from the five cases studied. 

This mill is located in oil palm plantation area. The production process is operated 
continuously for 24 hours a day, 300 days per year. The average production capacity is 
about 41 tons of FFB per hour, the maximum production capacity is equal to 60 tons/hr. 
In 2002, the raw material (EFB) processed about 269,760 ton, while the CPO production 
was equal to 46,852 ton. The efficiency of production process was 17.4%.

Production activities of the company have not yet caused serious pollution to the 
environment because most wastes can be reused/ recycled in their plantation area, 
particularly wastewater is reused for irrigation. Factory D owns an oil palm plantation 
area of 25,000 rai and the mill is situated in the plantation area. About 40% of FFB 
processed is from their plantation. The rest of 60% is purchased from fresh fruit bunch 
suppliers.
Production Process

Factory D employs standard decanter process, consisting of a settling tank 
followed by a decanter to separate oil from wastewater. The production process is similar 